








SUMMARY EIA REPORT 
(IN ENGLISH AND MARATHI) 

FOR 
 

PROPOSED 45 KLPD MOLASSES BASED 
DISTILLERY  

An Integrated Project in the Premises of Sugar Factory 
(2500 TCD) & Co-Gen Plant (10 MW) 

BY 

Jaywant Sugars Ltd. (JSL) 

AT 

Post Dhawarwadi, Tal.: Karad, Dist.: Satara, Maharashtra 

PREPARED BY 

M/S. EQUINOX ENVIRONMENTS [I] PVT. LTD., 
 

ISO 9001:2008 & QCI - NABET ACCREDITED ORGANIZATION 

ENVIRONMENTAL AND CIVIL ENGINEERS, COUSULTANTS & ANALYSTS 
F-11, NAMDEV NEST,1160-‘B’, ‘E’ WARD,SYKES EXTENSION, 

KOLHAPUR-416 001 

E-Mail:    
projects@equinoxenvi.com, eia@equinoxenvi.com, enviclean@yahoo.co.in 

YEAR 2016-17 

EEIPL/EIA/09/2016-17

mailto:projects@equinoxenvi.com
mailto:eia@equinoxenvi.com
mailto:enviclean@yahoo.co.in


 
INDEX 

 
 

SR. NO. DESCRIPTION PAGE 
NO. 

1. SUMMARY EIA IN ENGLISH 1 - 20 

2. SUMMARY EIA IN MARATHI 21 - 43 

 
 
 
 
 

 
 

 



Summary EIA Report for Establishment of 45 KLPD Molasses Based Distillery in the 
Existing Premises of 2,500 TCD Sugar Factory and 10 MW Co-generation Plant 

By 
Jaywant Sugars Ltd. (JSL)  

At post Dhawarwadi, Tal.: Karad, Dist.: Satara, Maharashtra. 
 
1) THE PROJECT 
 
Jaywant Sugars Ltd. (JSL) have planned to set up a 45 KLPD molasses based distillery in 
the premises of its 2,500 TCD sugar factory and 10 MW co-generation plant located at post 
Dhawarwadi, Tal.: Karad, Dist.: Satara, Maharashtra. 
 
The proposed project comes under Category A as per the Environmental Impact Assessment 
(EIA) Notification dated 14th September 2006 and amendments thereto issued by the Ministry 
of Environment, Forests & Climate Change (MoEFCC) from time to time. The project is 
listed at item 5(g). Total capital investment of the proposed distillery by JSL would be 
Rs.63.04 Crores. 
 
2) THE PLACE  
 
JSL has already a well established set up of sugar factory and co-gen plant at post 
Dhawarwadi, Tal.: Karad, Dist.: Satara, Maharashtra. Total land acquired by the industry for 
an integrated project complex of sugar factory, Co-generation plant and proposed distillery is 
about 2,33,200 Sq. M. (23.32 Ha ). Out of this total area, proposed distillery shall be 
established on 11,167.86 Sq. M. (11.16 Ha).  A 'No Objection' certificate for the proposed 
project activity has been obtained from the Grampanchayat of Dhawarwadi village. Refer 
following table for detailed area break up. 
 

Table 1 Total Area Break up  
 

Sr. No. Description Built Up Area (Sq. M,) 
A Offices   
2 Admin block 520.00 
3 Works manager & laboratory 300.00 
4 Security 264.90 
5 Canteen 178.70 
6 Temple 10.80 
 Total 1,274.40 

B  Sugar factory & Co-gen   
1 Cane yard  19,810.60 
2 Water reservoir 515.50 
3 Water sup. Tank 50.00 
4 ETP section 5,657.00 
5 Molasses tank 509.90 
6 Sugar godowns 9,952.50 
7 Switch yard  850.40 
8 Store 821.60 
9 Mill & work shop 1,568.00 
10 Boiling house 2,384.60 

1 
 



Sr. No. Description Built Up Area (Sq. M,) 
11 Clarification house 658.70 
12 Power house 636.00 
13 Sugar house 1,083.20 
14 Boiler section 938.70 
15 Bagasses yard 12,395.00 
16 Toilet bathroom 33.36 
 Total 57,865.06 

C Distillery  
1 Admin block 225.00 
2 Fermentation section 814.00 
3 Distillation + MSDH section 299.00 
4 Evaporation section 276.00 
5 Bulk storage & daily receiver section 1,480.00 
6 Cooling tower for fermentation 33.75 
7 Cooling tower for MSDH 29.25 
8 Cooling tower for dist + Evp. Section 150.00 
9 Process condensate treatment plant 500.00 
10 Bulk molasses tank  490.86 
11 WTP & water storage tank 285.00 
12 Raw water storage 285.00 
13 Fire fighting system 50.00 
14 Lagoon & settling pit 2,500.00 
15 Boiler & coal storage 3,750.00 
 Total 11,167.86 

D) ROAD 17,410.56 
 Total built up area (including roads)  A+B+C+D 87,717.88 
 Total Plot Area 2,33,200.00 
 Proposed Green Belt Area  (42% of total Plot area) 98,449.00 
 Total Open Space  1,45,482.12 

 
Refer Appendix - A for plot layout plan of proposed project. 
 
3) THE PROMOTERS 

 
The JSL promoters are well experienced in the field of distillery & have made a thorough 
study of entire project planning as well as implementation schedule. The names and 
designations of the promoters are as under- 

 
Table 2 List of Promoters 

 
Sr. No. Name Designation 

1 Shri Chandrakant Bhikaji Desai  Chairman  
2 Shri Charudatta Narhar Deshpande  Director 
3 Shri Dattatray Raghunath Patil  Director 
4 Shri Rahul Madhukar Patil  Director  

 
 
 

2 
 



4) THE PRODUCTS  
 

The details of products as well as by-products under existing sugar factory and co-gen plant 
as well as proposed distillery activities have been presented in following table-  

 
Table 3 List of Products for Integrated Complex  

 
Industrial Unit Products Quantity 

Distillery (45 KLPD) 
(Proposed) 

Rectified Spirit (RS) 1,350 KL/ M (45 KLPD ) 
Extra Neutral Alcohol (ENA) 1290 KL/M (43 KLPD) 
Absolute Alcohol 1230 KL/M (41 KLPD) 
Impure Spirit 75 KL/M (2.5 KLPD)  

By–products  
Carbon Di-oxide 32 MT/Day 

Sugar Factory (2500 TCD) 
(Existing) 

Sugar 7,500 MT / M 
By - products  

Molasses 3,000MT / M 
Bagasse 23,000 MT / M 
Pressmud 3,000 MT / M 

Co- Generation Plant (10 MW) 
(Existing) 

Electricity  10 MW 

 
Details of manufacturing process and flow chart for distillery, sugar factory and co-gen plant 
are given in Chapter 2 of the EIA Report.  

 
5) THE PURPOSE 

 
Alcohol has assumed very important place in the Country’s economy. It is a vital raw 
material for a number of chemicals and also a renewable source of energy. It has been a 
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic 
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also, 
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka 
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is 
not useful for beverages.  
 
Considering the above facts, management of JSL has decided to go for establishment of the 
45 KLPD molasses based distillery. Moreover, the trend for use of alcohol as an alternative to 
the mineral fuel oils is being established as the oil and natural gas sources are depleting at 
faster rates. It could, therefore, be seen that the demand for alcohol will be ever increasing.  

 
6) ENVIRONMENTAL ASPECTS 

 
JSL has proposed to implement an effective ‘Environmental Management Plan’ and various 
aspects of the same are as follows:- 
 
A. Water Use, Effluent Generation and its Treatment 

 
a. Water Use 
 
Details of water usage for the distillery operations are as follows- 

3 
 



Table 4 Water Consumption & Effluent Generation for Proposed Distillery 
 

No Purpose Consumption 
(M3/Day) 

Effluent Generation 
(M3/Day) 

Disposal 

1. Domestic Taken from sugar 
factory domestic 

water supply 

--  

2.  Industrial     
Processing  360 (#210+*150) +  

Molasses Vol. 120  
• Raw sp. Wash 337  
• Conc. Spent wash -  

114 ♣  
• MEE Condensate-226 

Spent wash shall be primary 
evaporated in integrated 
evaporation system followed by 
Conc. in standalone evaporator. 
Conc. Sp. wash shall be subjected 
to incineration in 21 TPH 
Incinerators Boiler thereby 
achieving Zero Liquid Discharge. 

• Spent lees  -   90 Other Effluents viz. spent lees, 
fermenter cooling, condenser 
cooling, Boiler blow down, lab & 
washing shall be forwarded to 
Condensate Polishing Unit 
(CPU). The treated water from the 
CPU shall be then reused for 
industrial operations and the 
reject shall be forwarded to MEE.   

Lab;Washing  #7  6.5  
Boiler *10 2 
Cooling  *65 6.5 
Scrubber  *2  --  
Industrial 
Total 

444 (*227 + #217) 
(Fresh Water, 4.8 KL / 

KL of Alc.) 

Spentwash- 114 
(Spentwash @ 2.5 KL / KL 

of Alc.) + Other 331  
3 Gardening *5 --  

Total (1+2+3)  449 (*232 + #217) 
52% Recycle 

--   

Note:   # - Water taken from Tarali River 
           * - Treated water from Distillery CPU 
                  ♣ - MEE Concentrated Spentwash  
 

Table 5 Water Consumption & effluent generation w.r.t Sugar Factory and Co-gen   
 

Sr. 
No. 

Description Water Consumption 
(M3/Day) 

Effluent Generation 
(M3/Day) 

Treatment  & 
Disposal 

1. Domestic  50 (# 5.5 + $ 44.5) 45 In proposed STP 

2. Industrial    
a. Process *755 170 Effluent from  sugar 

factory & co-gen to 
the tune of 269.3 
M3/Day is treated in 
(ETP) provided on  
JSL site. Used for 
irrigation purpose. 

b. Cooling *415 37.5 
c. Boiler feed 200 (# 98 + *102) 20 
d. DM back wash # 20 20 
e. Lab & washing * 2 1.8 
f. Ash Quenching * 2 -- 
Industrial Total 
(a+b+c+d+e) 

1,394 (#118 + *1276) 
(90.5 % Recycle) 

249.3  

3. Grand Total (1 + 2) 1,444 
 (#123.5 + *1276+$ 44.5) 

(90.5 % Recycle) 

--  

Note:     # -  Fresh water taken from Tarli river. 
   * - Cane Condensate water.  
 $ - Treated water from STP  

4 
 



The total water requirement for 45 KLPD distillery project would be 449 M3/ Day. Out of the 
total water requirement, 232 M3/Day (52 %) would be treated water from distillery CPU & 
217 M3/Day (48 %) would be fresh water. Total water requirement for Sugar factory & co-
gen plant is 1459 M3/Day. Out of this total water requirement 1,276 M3/Day (87 %) water 
would be natural water present in Sugar cane become available after crushing of cane. 
138.5M3/Day (9.4 %) fresh water taken from Trali River and 44.5 M3/Day (3 %) will be STP 
treated water used for flushing purpose.  

 
b. Effluent Treatment 
 
i) Domestic Effluent- 
 
Quantity of domestic effluent from existing sugar factory is to the tune of 45 M3/Day. The 
same shall be treated in proposed STP plant. Treated water from STP shall be used for 
flushing purpose.  
 
ii) Industrial Effluent- 
 
Effluent generated from proposed 45 KLPD distillery shall comprise of raw spentwash to the 
tune of 337 KL, spent lees to the tune of 90 KL and other effluents viz. cooling blow downs, 
lab and washing to the tune of 15 KL. Raw spentwash @ 337 M3/Day shall be concentrated 
in integrated evaporation system and standalone evaporation system. Concentrated spentwash 
@ 114 M3/Day would be blend with coal and used as fuel for proposed incineration boiler. 
Other effluents like MEE condensate (226 M3/Day), spent lees (90 M3/Day), and other 
effluents (15 M3/Day) shall be treated in proposed distillery CPU. The permeate (232 M3/Day) 
would be recycled for fermentation process, cooling towers, boiler and gardening. Moreover, 
the Reject (99 KL) would be forwarded to MEE.  
 
Effluent form existing sugar factory and co-gen plant to the tune of 249.3 M3/Day is being 
treated in full fledge ETP provided on site. The treated effluent would be used for irrigation 
purpose.   

 

Table 6 Spentwash Characteristics 
 

Sr.No. Parameter Raw Spentwash Concentrated Spentwash  
1.  pH 3.9 – 4.5 3.5 – 4.0 
2.  Total Solids (mg/l) 1,00,000- 1,15,000 1,35,000- 1,50,000 
3.  SS (mg/l) 15,000 - 20,000 20,000 - 30,000 
4.  TDS (mg/l) 80,000 – 90,000 1,10,000 – 1,20,000 
5.  BOD  (mg/l) 60,000 - 80,000 85,000 -1,15,000 
6.  COD (mg/l) 1,20,000-1,40,000 1,60,000-1,95,000 

 
 
 
 
 
 
 
 
 

5 
 



Figure 1 Flow Chart of Proposed Distillery CPU  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2 Flow Chart of Sugar Factory ETP 
 

 
 

B. Air Emissions 
 
Steam required for various operations in the JSL distillery shall be taken from proposed 
21TPH incineration boiler. The stack provided for boiler is of 69 M height. Following table 
gives details of existing and proposed boilers and D.G. Sets 

 

Secondary Clarifier 
(8 M DIA. & 3 M SWD) 

UASB Reactor   
(10 M Dia. &   
5 M Depth) 

Lamella 
Clarifier 

Sludge 

Reaction 
Tank Buffer Tank  

(5X5X3 M) 

Flocculator Flash 
Mixer 

Note:-  
UASB – Upflow anaerobic sludge blanket 
RO – Reverse Osmosis 
SDB – Sludge Drying Bed 

Permeate 232 
CMD for reuse in 
process and 
cooling tower 

Sludge 

No Parameters Unit Raw Effluent Treated Effluent 
1. pH ---- 5-6 7-8 
2. COD mg/lit 2800-3000 100-150 
3. BOD mg/lit 1500-1800 30-70 
4. TDS mg/lit 1500-1800 50-100 

 

Equalization 
Tank 

Aeration 
Tank 

 
 

RO 
Unit 

Condensate+ Spent Lees + 
Other eff. 

 (331 M3/day)  

Lamella Clarifier 

Flare Stack 

Return 
activated 
Sludge 

Intermediate 
Tank 

Sludge 

Reject to the tune of 99 
CMD forwarded to MEE.  

 

SDB 

6 
 



 
Table 7 Boilers and D.G. Sets of JSL 

 
Sr. 
No. 

Description Details 
Sugar Factory & Co-gen Plant Distillery 
Boiler D. G. Set Bolier 

1 Capacity 65 TPH 320 KVA 250 KVA 21 TPH 
2 Fuel type Bagasse HSD HSD Coal + MEE 

Con. Spent Wash 
3 Fuel Quantity 940 

MT/day 
900 Ltrs /Day 43.2 MT/Day + 

114 KL/Day 
4 Material of construction R.C.C. M.S M.S RCC 
5 Shape (round/rectangular) Round Round Round Round 
6 Height, m (above ground level) 76 7.0 4.5 69 
7 Diameter/size, in meters 4 0.2 M 0.2M 1.55 
8 Flue Gas Temp 1500C -- -- -- 
9 Exist gas velocity 7.0 M/Sec. -- -- -- 
10 ID Fan Capacity 36 m3/Sec -- -- -- 
11 Gas flow rate in Nm3/Hr 20,766 

Nm3/hr. 
-- -- -- 

12 Stack diameter at sampling 
port  in meters 

25 M. -- -- -- 

13 Control Equipment preceding 
the stack 

Wet 
Scrubber. 

-- -- ESP 

 
C. Noise Pollution Aspect 
 
1. Sources of Noise 

 
i. In proposed unit, very high noise generating sources would not exist. HSD Generator Set 

(D.G. Set) would be one of the sources of noise pollution. But the operation of D.G. Set 
would be only in the case of power failure. Expected noise levels in the section would be 
about 72 dB (A). Adequate noise abatement measures like silencer would be implemented 
in this section. Moreover, enclosures to the machinery would be provided wherever 
possible. 

ii. Fermentation section & distillation section would be the other minor noise generating 
sources. The expected noise levels in these sections would be in the range of 70 to 
80dB(A).  

iii. Pumps, compressors, boiler house, turbine, movement of trucks for material transportation 
etc. 

 
2. Control Measures 

 
Isolation, separation and insulation techniques to be followed, PPE in the form of earmuffs, 
earplugs etc. would be provided to workers. D.G. Set is enclosed in a separate canopy to 
reduce the noise levels. 

 
 
 

7 
 



D. Hazardous Wastes 
Table 8 Hazardous Waste Details 

 
No. Hazardous Waste 

Category 
Quantity Storage Disposal 

1 5.1 - Spent Oil (Sugar 
Factory & Co-gen Plant) 

1.5 Ltr /Day Drums Burnt with bagasse in the 
co-gen boiler. 

 
No any hazardous waste shall be generated from the proposed 45 KLPD Distillery plant. 

 
E. Solid Wastes 

 
Table 9 Solid Waste Generation, Storage and Disposal Details 

 
No. Industrial 

Unit 
Waste Type Quantity Disposal 

1.  Distillery  Boiler Ash 5 MT/Day Sold to Brick Manufactures 
Yeast Sludge 10 KL/Day Used as a mannure 
CPU sludge 6 MT/Day Incinerated in proposed distillery boiler 

2.  Sugar 
Factory & 
Co-gen 
Plant 

Boiler Ash 30 MT/D Sold to brick manufacturers 
Biological sludge 
from ETP 

5 MT/M Used as fertilizer in own land 

 
F. Odour Pollution 

 
Under proposed distillery project, spentwash shall be carried through closed pipeline for 
concentration in MEE. Concentrated spentwash shall be blend with coal & used as fuel for 
proposed distillery boiler. Hence, odour nuisance due to spentwash storage activity shall be 
entirely eliminated. 
 
G. Compliance with the Norms 

 
All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, 
solid & hazardous wastes handling and disposal as well as in respect of emission handling 
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board 
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same 
practice shall be continued after implementation of proposed project. 
 
H. Environmental Management Cell 
 
After approval of EC from the MoEFCC, the meeting of the management of JSL shall be 
conducted in which the budgetary allocation for the EMP shall be discussed and finalized and 
comprehensive EMP shall be prepared as per the guidelines of CPCB. Environmental Cell 
[...]
11‚167.86vaga- maI. ³11.16 ho@Tr´ [tkyaa xao~amaQyao p`staivat AasavanaI P`aklp 
]BaarNaot yaoNaar Aaho. yaa p`staivat AasavanaI p`klpasaazI ga`amapMcaayat QaavarvaaDI 
yaaMcaokDuna “naa hrkt daKlaa” imaLalaa Aaho. 
 
p`klpaMtga-t ivaivaQa ivaBaagaaMnaa laagaNaaro xao~ va %yaMacaI maahItI KalaIla p`maaNao 
 

t>a 1 ivaivaQa ivaBaagaaMnaa laagaNaa–yaa xao~acaa tpSaIla 
 

Ë. tpSaIla baaMQakama xao~ vaga-.maI 
A. Aa^ifsa  
1 A^DimanaIsT/oSana blaa^k  520.00 
2 vak-sa ma^naojar A^nD la^baaoroTaorI 300.00 
3 sao@yauirTI 264.90 
4 k^nTIna 178.70 
5 Tompla 10.80 
 ekUNa 1274.40 

ba. saaKr AaiNa sahvaIja  
1 kona yaaD- 19810.60 
2 vaa^Tr rIJarvhayar 515.50  
3 vaa^Tr saPlaayar TM^k 50.00 

21 
 



Ë. tpSaIla baaMQakama xao~ vaga-.maI 
4 š.TI.PaI  5657.00 
5 maaola^isasa TÐk 509.90 
6 Saugar gaaoDavaunasa\ 9952.50 
7 isvaca yaaD- 850.00 
8 sTaoAr 821.60 
9 maIla A^nD vak- Saa^p 1568.00 
10 baa^[ilaMga ha}sa 2384.60 
11 @laorIifkoSana ha}sa 658.70 
12 Paa^var ha}sa 636.00 
13 Saugar ha}sa 1083.20 
14 baa^[lar sao@Sana 938.70 
15 baga^sao yaaD- 12395.00 
16 Ta^[laoT‚ baaqa$ma 33.36 
 ekUNa 57,865.06 

k. AasavanaI  
1 A^DimanaIsT/oSana blaa^k  225.00 
2 formaoMnToSana sao@Sana 814.00  
3 iDsTIlaoSana † emaesaDIeca sao@Sana 299.00 
4 [-vhapaoroSana sao@Sana 276.00 
5 balk sTaoroja A^nD DolaI irisavhr sao@Sana 1480.00 
6 kuilaMga Ta^var fa^r formaoMnToSana 33.75 
7 kuilaMga Ta^var fa^r emaesaDIeca 29.25 
8 kuilaMga Ta^var f^ar iDsTlarI † [-vha. sao@Sana 150.00 
9 Pa`oasaosa knDonsaoT iT/TmaoMnT lp^nT 500.00 
10 balk maaolaasaosa TM^k 490.86 
11 DblauTIpI A^nD vaa^Tr sTaoroja T^Mk 285.00 
12 ra^ vaa^Tr sTaoroja 285.00 
13 fa[-r fayaiqaMga isaisTma 50.00 
14 lagaunana A^nD saoTilaMga ipT 2500.00 
15 baa^yalar A^nD kula sTaoroja 3750.00 
 ekUNa 11,¸167.86  

D. raoD 17¸410.56 
 ekUNa ibalD Ap eiryaa ³A†ba†k†D´ 87¸717.88 
 ekUNa Plaa^T eiryaa 2¸33¸200.00 
 p`staivat ga`Ina baolT eiryaa ³42‰ ekUNa Plaa^T eiryaa´ 98449.00 
 ekUNa Aaopna sposa 1¸45¸482.12 

 

p`staivat p`klpacyaa jaagaocyaa AaroKna nakaSaasaazI ³Plaa^T lao Aa}T Pla^na´ 
A^nao@Sar–A pha. 
 
3´ Pa`klp p`vat-kaMcaI AaoLK  
 
jayavaMt Saugasa- ila. cyaa p`klp p`vat-kaMMnaa iDsTIlarI xao~atIla AnauBava Aaho. 
%yaaMnaI p`klp inayaaojanaacaa AaiNa AMmalabajaavaNaIcyaa vaoLap~kacaa saKaola AByaasa 
kolaa Aaho. Pa`klp p`vat-kaMcao naava AaiNa hu_a KalaIlap`maaNao  

22 
 



t>a 2 p`vat-kacao naava va hu_a 
 

Anau. Ë. p`vat-kacao naava hu_a 
1. EaI. caMd`kaMt iBakajaI dosaa[- caoArmana  
2. EaI. caa$d%t narhr doSapaMDo saMcaalak  
3. EaI. d%ta~ya rGaunaaqa paTIla saMcaalak  
4. EaI. rahula maQaukr paTIla saMcaalak  

 
4´]%padnaaMivaYayaI maaihtI 
 

saQyaacyaa saaKr karKanaa va sahvaIja P`aklp AaiNa p`staivat AasavanaI 
p`klpamaQaIla ]%padnao va jaaoD]%padnao yaaMba_lacaI maaihtI KalaIlap`maaNao – 
 

t>a 3 saaKr karKanaa‚ sahvaIja p`klp va P`astaivat AasavanaI p`klpamaQaIla  
]%padnao va jaaoD]%padnao  

  

ivaBaaga ]%padnao pirmaaNa  
AasavanaI ³P`astaivat´ 
³45 iklaao ilaTr 
p`it idna´ 

ro@TIfa[-D isprIT 
(RS) 

1350 iklaaoilaTrÀmaihnaa  
³45 iklaao ilaTr p`it idna´ 

e@sT/a nyaUT/la Alkaohaola 1290 iklaaoilaTrÀmaihnaa 
³43 iklaao ilaTr p`it idna´ 

A^bsaaolyauT Alkaohaola 1230 iklaaoilaTrÀmaihnaa 
³41 iklaao ilaTr p`it idna´ 

[MmpuAr isprIT 75 iklaaoilaTrÀmaihnaa  
³2.5 iklaao ilaTr pìt idna´ 

jaaoD ]%padnao  
kaba-na DayaAa^@saa^[D 32 maoiT/k TnaÀidna 

saaKr karKanaa 
³saQyaacaa´ 
³2500 Tna p`itidna´ 
 
 
 

saaKr 7500 maoiT/k TnaÀmaihnaa 
jaaoD ]%padnao  

maaola^isasa 3000 maoiT/k TnaÀmaihnaa 

baga^sa 23000 maoiT/k TnaÀmaihnaa 
p`osamaD 3000 maoiT/k TnaÀmaihnaa 

sahvaIja p`klp 
³saQyaacaa´ 
³10 mao. va^T´ 

vaIja 10 mao.va^T 

 

AasavanaI p`klp¸ saaKr karKanaa AaiNa sahvaIja p`klpasaMdBaa-tIla ma^nyauf^@carIMga 
p`aosaosa AaiNa Flaao caaT- [.Aaya.e. irpaoT- maQyoa p`krNa 2 yaoqao jaaoDlao Aahot. 
 
5´ p`klpacao ]i_YT 
 

doXaacyaa Aqa-vyavasqaot Alkaohaolanao mah%vaacao sqaana imaLivalao Aaho. Anaok pk̀arcyaa 
rsaayanaaMcyaa inaima-tImaQyoa to ek p`mauK kccaa maala mhNaUna laagato. Alkaohaoilak 
ilaksa- ³maV´ varIla ]%padna Xaulkacyaa $panao sarkarlaa to ]%pnnaacao ek far 

23 
 



maaozo saaQana Aaho. pav̂ar Alkaohaola sva$pat poT/aola baraobar Alkaohaolacaa vaapr 
[MQana mhNaUna kolaa jaa} Saktao. yaacabaraobar frmaoMToD Alkaohaolalaa kahI 
doSaaMmaQyao jasao kI japana‚ Amaoirka‚ k^naDa‚ EaIlaMka [. maQao KUp maagaNaI Aaho 
karNa yaa doSaaMmaQyao poTao/ilayama k`UD cyaa na^FtapasaUna tyaar kolaolao isaMqaoTIk 
Alkaohaola ibavhrojaosa saazI ]pyau@t naahI.  
 

yaacabaraobar tola va naOsaiga-k vaayaU yaaMcao s~aot mayaa-idt Asalaonao Alkaohaolalaa Kinaja 
tolaalaa pyaa-ya mhNaUna vaaprNyaacaa navaa kla $jaU hao} phat Aaho. yaamauLo 
BaivaYyaat AlkaohaolacaI maagaNaI vaaZt jaaNaar Aaho. varIla sava- baabaIMcaa ivacaar 
k$na “jayavaMt Saugasa- ila.” yaaMnaI 45 iklaao ilaTsa- p`it idna xamatocaa maaola^isasavar 
AaQaairt AasavanaI p`klp ]BaarNaocao zrivalao Aaho.   
 

6´ Payaa-varNaivaYayak dRiYTkaona 
 

jayavaMt Saugasa- ila. yaaMnaI A%yaMt p`BaavaI va pirNaamakark ASaI pyaa-varNa 
vyavasqaapna yaaojanaa (EMP) rabaivaNaocao inayaaojana kolao Aaho. %yaatIla ivaivaQa GaTk 
KalaIlap`maaNao Aahot. 
 

paNyaacaa vaapr¸ saaMDpaNyaacaI inaima-tI va %yaacaI p`ik`yaa 
 

A) paNyaacaa vaapr 
 

Pa`staivat AasavanaI p`klpamaQyao drraoja haoNaara paNyaacaa vaapr yaacaa saivastr 
tpSaIla KalaIlap`maaNaoo – 
 

t>a 4 p`staivat AasavanaI p`klpasaazI paNyaacaa vaapr va  
saaMDpaNaI ina-imatIcaa tpiSala  

 

Anau.
Ë.  

tpSaIla paNyaacaa vaapr          
(Gana maI.⁄idna) 

saaMDpaNyaacaI inaima-tI 
(Gana maI.⁄idna) 

ivalhovaaT pQdt 

1. GargautI saaKr karKanyaacyaa 
GargautI paNyaacyaa 
vaapramaQaUna Gaotlao 
jaa[-la  

-- -- 

2. AaOVaoigak    
p`aosaosa 
 

360 (#210+*150) + 
³maaola^isasa 120´ 

ra^ spoMnTvaa^Sa – 337 1. ra^ spoMnTvaa^Sa ha [MiTga`oToD 
[vh^paoroSana isaisTma maQyao 
[vh^paoroT kolaa jaa[-la va 
sT^MD Alaaona [vh^paoroTr 
maQyao kânsanaTo/T krNyaat 
yaošla. 

2. k^ansanaTo/T spoMnTvaa^Sa ha 
p`staivat AasavanaI 
p`klpatIla 21 TPH baa^yalar 
maQyao kaola ³Coal´ saaobat 
[MQana mhNaUna vaaprlaa     
jaa[-la.  

 

ka^nsaMT/oToD spoMnTvaa^Sa 
–114♣  
MEE kMnDosaoT−226  

24 
 



Anau.
Ë.  

tpSaIla paNyaacaa vaapr          
(Gana maI.⁄idna) 

saaMDpaNyaacaI inaima-tI 
(Gana maI.⁄idna) 

ivalhovaaT pQdt 

spoMnTilaJa−90 3. [tr saaMDpaNaI jasao kI 
MEE kMnDosaoT¸ kuilaMga 
blaaoDa}na¸ la^ba AaiNa vaa^iSaMga 
va spoMnTilaJa yaaMvar ps̀taivat 
AasavanaI pk̀lpacyaa knDosaoT 
pa^ilaSaIMga yauinaT ³CPU´ maQyao 
p`iËyaa k$na puna-vaapr 
krNyaat yaošla. 

4. CPU maQyao p`iËyaa kolaolyaa 
paNyaacaa puna-vaapr kolaa  
jaa[-la va irjao@T MEE laa 
pazvalaa jaa[-la  

la^ba AaiNa 
vaa^iSaMga 

#7  6.5  

baaŷalar *10 2  
kuilaMga *65 6.5 
sk`bar  *2  --  

 AaOVaoigak 
ekuNa 

444 (*227 + #217) 
³paNyaacaa vaapr          

4.8 ik.ila. 
Àik.ila. Alkaohaola´ 

spoMnTvaa^Sa −114  
³spoMnTvaa^Sa 2.5 
ik.ila.Àik.ila. 

Alkaohaola´ † [tr 
331  Gana maI.⁄idna 

3. baagakama µ5 —  

 ekuNa 449 (*232 + #217) 
(52% Recycle) 

  

TIp : 
# tarLI nadImaQauna Gaotlao jaaNaaro paNaIo. 

µ AasavanaI p`klpacyaa CPU maQyao p`ikỳaa kolaolao paNaI 
♣ MEE maQyao kânsanaTo/T kolaolaa spoMnTvaa^Sa 

 

t>a 5 saaKr karKanaa va sahvaIja p`klpaMsaazI paNyaacaa vaapr va  
saaMDpaNaI ina-imatIcaa tpiSala  

 

Anau. 
Ë. 

tpSaIla paNyaacaa vaapr 
(Gana maI.Àidna) 

saaMDpaNyaacaI inaima-tI 
(Gana maI.Àidna) 

P`aik`yaa va ivalhovaaT 
pQdt 

1 GargautI  50 (# 5.5 + $ 44.5) 45 p`staivat STP maQyao 
p`iËyaa krNyaat yaošla. 

 AaOVaoigak    

1 p`aosaosa *755 170 p`sqaaipt saaKr 
karKanaa va sahvaIja 
p`klpatuna  baahor 
pDNaaáyaa ekuNa 269.3 
Gana maI. p`itidna 
saaMDpaNyaavar saaKr 
karKanyaacyaa saaMDpaNaI 
p`iËyaa pk̀lpat ³šTIpI´ 
p`iËyaa kolaI jaatao. 

2 kuilaMga *415 37.5 

3 baaŷalar 200 (# 98 + *102) 20 

4 DI. ema. 
ba^k vaa^Sa 

# 35 20 

5 la^baaoroTaorI 
A^nD vaa^iSaMga 

* 2 1.8 

6 A^Sa @vaoMicaMga * 2 -- 

 AaOVaoigak 
ekuNa 

1409 (#133 + *1276) 269.3 

 ekUNa 1459 
(#138.5 + *1276+ $44.5) 

(87 % Recycle) 

--  

TIp : 
# tarLI nadImaQauna Gaotlao jaaNaaro paNaIo.   
 *ekuNa vaaprapOkI p`itidna laagaNaaro paNaI jao }saamaQaUna inaGaNaaro kMnDMosaoTcaa puna-vaapratuna imaLola. 
  $ esa. TI. pI. maQaUna p`ikỳaa kolaolao paNaI 
 

p`staivat 45 iklaao ilaTr p`it idna AasavanaI p`klpasaazI ekUNa 449 Gana 
maITrÀidna [t@yaa paNyaacaI garja Aaho. yaapOkI 232 Gana maITrÀidna (52 %) [tko 

25 
 



paNaI AasavanaI p`klpamaQaIla CPU maQyao  p`ik`yaonaMtr puna-vaapr kolao jaa[-la va 217 
Gana maITrÀidna (48 %) [tko paNaI tarLI nadItuna GaoNyaat yao[-la. 

 
saQyaacyaa saaKr karKanaa va sahvaIja p`klpasaazI ekuNa 1459 Gana maITrÀidna 
[tko paNaI laagato. yaapOkI 1276 Gana maITrÀidna (87 %)  [tko paNaI ho gaaLpanaMtr 
]plabQa haoNaaro ]saamaQaIla naOsaig-ak paNaI Asaola. 138.5 Gana maITr p`it idna (9%) 
paNaI tarLI nadI maQaUna GaoNyaat yao[-la. 44.5 Gana maITrÀidna (3%)  [tko paNaI ho 
GargautI saaMDpaNaI pìk`yaa ko,Md ̀ ³STP´ yaamaQyao p`ik`yaa kolaolao paNaI Asaola jao 
FlaiSaMgasaazI vaaprlao jaa[-la. 
 

ba. saaMDpaNaI p`ik`yaa  
 
1. GargautI saaMDpaNaI 
 

p`staivat AasavanaI pk̀lpamaQauna 45 Gana maITrÀidna [tko GargautI saaMDpaNaI inamaa-
Na hao[-la yaavar p`staivat GargautI saaMDpaNaI p`ik`yaa ko,Md`amaQyao ³STP´ p`ik`yaa kolao 
jaa[-la. 
 
2. AaOVaoigak saaMDpaNaI 
 

p`staivat 45 ik.ila.Àidna AasavanaI p`klpamaQauna 337 ik.laI.Àidna [tka râ 
spoMTvaa^Sa¸ 90 ik.laI.Àidna spoMnTilaJa va [tr saaMDpaNaI 15 Gana maITrÀidna jasao 
kI kuilaMga blaaoDa]nasa\̧  la^baaoroTrI AaiNa vaa^iSaMgamaQaUna tyaar haoto.  râ spoMTvaa^Sa 
ha [MiTgaòToD [vhp̂aoroSana isaisTma va sT^MD Alaaona [vĥpaoroSana isaisTma maQyao 
k^ansanaTo/T krNyaat yaošla. k̂ansanaTo/ToD spoMnTvaa^Sa 114 Gana maIÀidna ha 
p`staivat AasavanaI pk̀lpatIla baâyalar maQyao kaola ³Coal´ saaobat [MQana mhNaUna 
vaaprlaa jaa[-la. [tr saaMDpaNaI jasao kI MEE kMnDosaoT ³226 Gana maI p`itidna´¸ 
spoMnTilaJa ³90 Gana maIÀidna´ va [tr saaMDpaNaI ³15 Gana maIÀidna´ yaaMvar 
p`staivat AasavanaI pk̀lpacyaa knDosaoT pa^ilaSaIMga yauinaT ³CPU´ maQyao p`iËyaa 
krNaot yao[-la. yaamaQaIla primaeT ³232 Gana maIÀidna´ caa frmaoMToSana p`ik`yaa‚ 
kuilaMga Ta^var‚ baa^yalar AaiNa baagakamaasaazI puna-vaapr krNyaat yaošla. yaacabaraobar 
irjao@T ³99 ik.ila.´ MEE laa pazvalaa jaa[-la. 
 
saQyaacyaa saaKr karKanaa va sahvaIja p`klpatuna baahor pDNaaáyaa ekuNa    
269.3 Gana maI.Àidna saaMDpaNyaavar saaKr karKanyaacyaa saaMDpaNaI p`iËyaa 
p`klpat ³ETP´ pìËyaa kolaI jaato. p`iËyaa kolaolao saaMDpaNaI isaMcanaasaazI vaaprlao 
jaato. 
 
 
 
 
 
 
 
 

26 
 



t@ta 6 sponTvaa^Sa cao gauNaQama- 
 

Anau.k`M pirmaaNa ra^ sponTvaa^Sa ka^nsaTo/ToD sponTvaa^Sa 
1.  pH 3.9 – 4.5 3.5 – 4.0 
2.  Total Solids (mg/l) 1,00,000- 1,15,000 1,35,000- 1,50,000 
3.  Suspended Solids 15,000 - 20,000 20,000 - 30,000 
4.  Total Dissolved Solids 80,000 – 90,000 1,10,000 – 1,20,000 
5.  BOD  (mg/l) 60,000 - 80,000 85,000 -1,15,000 
6.  COD (mg/l) 1,20,000-1,40,000 1,60,000-1,95,000 

 
Figure 2.9 Flow Chart of Proposed Distillery CPU  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Lamella 
Clarifier 

Buffer Tank  

  

Lamella Clarifier 
Return 
activated 
Sludge 

Sludge 

Condensate+ Spent Lees + 
Other eff. (331 M3/day)  

Flare Stack 

Equalization 
Tank 

Aeration 
Tank 

 
 

Reaction 
Tank UASB Reactor   

(10 M Dia. &  5 
M Depth) Sludge 

RO 
Unit 

Permeate 232 
CMD for reuse in 
process and 
cooling tower Flash 

Mixer 
Flocculator Intermediate 

Tank 
Reject to the tune of 99 
CMD forwarded to MEE.  

Secondary Clarifier 
(8 M DIA. & 3 M SWD) 

Sludge  

 
Note:-  
UASB – Upflow anaerobic sludge blanket 
RO – Reverse Osmosis 
SDB – Sludge Drying Bed 

No Parameters Unit Raw Effluent Treated Effluent 
1. pH ---- 5-6 7-8 
2. COD mg/lit 2800-3000 100-150 
3. BOD mg/lit 1500-1800 30-70 
4. TDS mg/lit 1500-1800 50-100 

 

27 
 



Figure 2.10 Flow Chart of Sugar Factory ETP 
 

 
 

ba. vaayau ]%sa-janao 
 
AasavanaI p`klpasaazI laagaNaarI vaaf ³isTma´ p`staivat 21 TnaÀtasa xamata 
AsaNaa-yaa baa^yalar maQaUna GaoNyaat yao[-la. yaa baa^yalarsaazI [-.esa.pI. va 69 maI 
]McaIcaI icamaNaI basaivaNyaat yao[-la. hvaa pd̀uYaNa va %yaa saMbaMQaIcyaa [tr baabaIMcaI 
maahItI KalaIla t@tat idlaI Aaho. 

       

t@ta 7 baa^yalarcao tpSaIla 
 

Anau.k`. tpSaIla p`maaNao 
saaKr karKanaa va sahvaIja AasavanaI 

baa^yalar DI.jaI saoT baa^yalar 
1. xamata 65 mao. Tna 

Àtasa 
320 

kovhIe 
250 

kovhIe 
21 mao. TnaÀtasa 

2. [MQanaacaa p`kar baga^sa      iDJaola  kaola † MEE 
ka^nsaTo/ToD 
spoMnTvaa^Sa 

3. ja$rI [MQana 940 Tna À 
idvasa 

900  
laI.Àidvasa 

43.2 TnaÀidvasa 
† 114 ik.laIÀ 

idvasa 
4. ]pkrNa baaMQaNaIsaazI 

vaaprlaolao maTorIyala 
Aar.saI.saI. ema. esa. Aar.saI.saI. 

5. Aakar ³gaaolaÀcaaOrsa´ gaaola gaaola gaaola gaaola 
6. ]McaI‚ maI ³jamaInaIcyaa var´ 76 7.0 4.5 69 
7. prIGaÀAakar maI. maQyao 4 0.2 0.2 1.55  
8. icamaNaIlaa Asalaolao 

inayaM~Naacao ]pkrNa 
vaoT sk`bar -- -- š.esa\.pI  

28 
 



k. QvanaI p`duYaNa s~aot 
 

1. QvanaI inamaa-Na krNaaro s~aot  
 

o p`staivat p`klpamaQyao Kup jaast Aavaaja inamaa-Na krNaaro s~aot AsaNaar 
naahIt. DI.jaI.saoT ha QvanaI p`duYaNaacaa ek s~aot z$ Saktao. pNa sadrIla 
DI.jaI.saoT f@t naohmaIcaa vaIjapurvaza KMiDt Asatanaa kaya-rt rahIla.    
DI. jaI. saoT AsaNaa¹yaa ivaBaagaatIla QvanaIcaI patLI 72 DI baI ³e´ [tkI 
ApoxaIt Aaho. yaa ivaBaagaat ja$rI QvanaI inayaM~Na saaQanao jasao ik saayalaoMnsar 
basaivaNyaat yaotIla. tsaoca Sa@ya Asaola %yaa saaQanasaamaga`IMnaa en@laaojar 
basaivaNyaat yaotIla. 

o frmaoMToSana va iDisTlaoSana sao@Sana ho [tr Aavaaja inamaa-Na krNaaro s~aot AsaU 
Saktat. yaa ivaBaagaatIla QvanaIcaI patLI 70 DI baI ³e´ [tkI ApoxaIt Aaho. 

o imalsa¸ pMPsa\¸ ka^mp`osasa-̧  baa^yalar ha}sa¸ Tbaa-[-na¸ T/@sacyaa yaoNyaajaaNyaacaa 
Aavaaja. 
 

2. inaya~MNa ]paya   
 

o QvanaI p`duYaNa inaya~MNa krNyaasaazI AayasaaolaoSana¸ saoproSana AaiNa [MnsaulaoSana 
yaa Tokinak vaaprlyaa jaatIla. pI.pI.[-.¸ [Armaf,¸ [ArPlaga [. QvanaI 
p`duYaNa inaya~Mk saaQanao kamagaaraMnaa purivaNyaat yaotIla.  
 

D. Gaatk sva$pacaa kcara 
 

t@ta 8 Gaatk sva$pacaa kcara 
 

k`. Gaatk sva$pacaa kcara pirmaaNa saazvaNauk ivalhovaaT 
1. k^T. naM 5.1 spoMT Aa^[la  

³saaKr karKanaa va sahvaIja 
p`klp´ 

1.5 laI. ⁄ 
idvasa 

D/ma  baga^sa baraobar kao−jana 
baa^yalar maQyao 
jvalanaasaazI 

 

p`staivat 45 ik. ila.Àidna AasavanaI p`klpamaQauna kaoNa%yaahI p`karcaa Gaatk 
kcara inamaa-Na haoNaara naahI.  
 

[.Gana sva$pacaa kcara 
 

t@ta 9 Gana sva$pacaa kcara 
 

Ë. AaOVaoigak ivaBaaga kca–yaacaa 
p`kar 

pirmaaNa ivalhovaaT pwt 

1. AasavanaI baa^yalarcaI raK 5 maoiT/k Tna⁄idna vaIT inaima-tI              
krNaa–yaaMnaa ivakNyaat 
yaošla  

yaIsT slaja 10 maoiT/k Tna⁄idna  Kt mhNauna 
CPU slaja  6 maoiT/k Tna⁄idna Pa`staivat iDisTIlarI 

baa^yalarmaQyao jvalanaasaazI 

29 
 



Ë. AaOVaoigak ivaBaaga kca–yaacaa 
p`kar 

pirmaaNa ivalhovaaT pwt 

2. saaKr karKanaa 
va sahvaIja p`klp 

baa^yalar A^Sa 30 maoiT/k Tna⁄idna vaIT inaima-tI krNaa–yaaMnaa 
ivakNyaat yaošla  

ETP slaja 5 maoiT/k Tna⁄mahInaa Kt mhNauna 

 
f. vaasaacaa ]pd`va 
 

p`s%aaivat iDisTIlarI p`klpaMtga-t spoMTvaa^Sa baMd nailakotuna ka^nsaMT/oSana saazI 
MEE maQyoa naolaa jaa[-la. kânsaMT/oToD spoMTvaa^Sa ha kaoLSaasaaobat (kaola) blaMoD k$na 
AasavanaI p`klpatIla baa^yalarmaQyao [MQana mhNaUna vaaprlaa jaa[-la. %yaamauLo spoMTvaa^Sa 
saazvaNaukI pasauna haoNaara vaasaacaa ]pd`va puNa-t: kmaI hao[-la. 
 

ga. inayama va ATIMcao palana 
 

saQyaacyaa p`klpaAMtga-t maharaYT/ p`duYaNa inayaM~Na maMDL (MPCB) ikMvaa t%sama 
saMsqaomaaf-t saaMDpaNaI Paìk`yaa va ivalhovaaT¸ Gaatk sva$pacaa kcara va Gana kcara 
hataLNaI va  ivalhovaaT tsaoca vaayau }%saja-nao [. saMbaMiQat Gaalauna doNyaat Aalaolyaa 
sava- kayadyaaMcao va inayamaaMcao kaTokaorpNao palana kolao jaato. sadr kaya-pwtI 
p`s%aaivat p`klpaMtga-t paLlaI jaa[-la. 
 

Ya. Payaa-varNa vyavasqaapna ivaBaaga 
 

pyaa-varNa¸ vanao va hvaamaana badla maM~alayaakDuna pyaa-varNa saMmatI p`aPt haotaca 
jayavaMt Saugasa- ila. yaaMcyaa vyavasqaapkaMcaI baOzk GaoNaot yao[-la. yaa baOzkImaQyao    
Payaa-varNa vyavasqaapnaasaazI ja$rI trtudI krNaosaMdBaa-t cacaa- k$na AMitma inaNa-ya 